Z=WSP

Appendix #

to

Report #

Wi 2o(

L

-007

MEMORANDUM

Date:
To:

From:

Project No.:

Location:

Subject:

June 23, 2016

Shelley Durham. City of Kawartha Lakes
Mazahir Alidina, Maika Pellegrino. WSP

161-15613

Lindsay Water Treatment Plant

Coagulant Testing for the Lindsay Water Treatment Plant

1. Introduction

The Lindsay Water Treatment Plan is a conventional (full) treatment plant with an ACTIFLO® System that
consists of two (2) ballasted flocculation/clarification unlts two (2) sedimentation tanks and five (5) multi-
media filters to handle the plant rated flow of 22,730 m?d.

The source water for the plant is the Scugog River where water temperatures range between 0 and 30°C.
Currently polyaluminum chloride (PAC) is used when raw water is below 12°C and Alum is used above
12°C. Operational and raw water parameters provided by the Plant staff are summarized in Table 1 Plant

Operational and Raw Water Parameters.

Table 1 Plant Operational and Raw Water Parameters

Parameter Value Comments
Flow Rate 80-185 L/s
Surface Area Clarifier 21 m* From Drawing S 103
(4595 x 4595) mm
Surface loading rate (rise rate) | 31.7 m/hr (185 L/s)/21 m*
Hydraulic Contact Time
Coagulation tank In-line Flash Mixers are used
Injection Tank 2 min
Maturation Tank 8 min
Settling Tank 15 min
Operational Parameters
Polymer in Use LT22S Cationic in nature
Polymer Dose 0.03 mg/L
SternPAC (Coagulant) Dose 85 ma/L
CO:> (pH suppression) Dose
Microsand Dose 20 mL/1000 mL
Alum (Coagulant) Dose 120 -180 Mg/L
Actiflo® Influent pH range 6.8-7.0
Raw Water Characteristics
Raw water pH range 7.5-8.0
Raw water Turbidity 156-20 NTU
Raw water Alkalinity 160 - 190 mg/L
Raw water Hardness 170 - 300 mg/L
Raw water Colour 20-30 TCU
Raw water UVT 50-Hi 60s
MARKHAM 600 Cochrane Drive, 5" Floor, Markham, Ontario L3R 5K3  Tel.: (905) 475-7270 Fax: (905) 475-5994




Memorandum
Page 2

2. Objectives

WSP was retained by The City of Kawartha Lakes to explore optimum coagulants for the Lindsay Water
Treatment Plant during Raw Water cold temperature conditions.

The aim of the jar test was to simulate a full scale ACTIFLO® process in order to determine alternative
coagulants for cold water use. The jar test simulates similar contact times in each basin of the ACTIFLO®
process and by adding the chemicals and micro-sand along the same sequence used in the full-scale
unit.

The coagulants to be tested were to be compatible with the following:

e Source water characteristics.

e Other treatment chemicals used at the Plant

e Water characteristics in clearwells

o Water characteristics in the distribution system

Suppliers who were contacted to provide coagulant samples were informed that the coagulants to be
provided should meet the above criteria.

3. Methodology

31 Coagulants to be tested

WSP contacted several suppliers for samples of coagulants to use in the jar testing. A total of ten (10)
coagulant samples were received from four (4) suppliers as outlined in Appendix 1. Suppliers were asked
to provide data for optimum pH range, basicity, typical dose, concentration of Al,O3 and confirmation that
the product met ANSI/NSF standard 60 and all Ontario regulations. Input was obtained from the City
during the kick-off meeting regarding any previous experience with any of the procured coagulants as well
as any operational issues perceived with use of any of the coagulants. The following is a summary of
factors considered in shortlisting the coagulants selected for testing:

« The City currently uses SternPAC and this was to be one of the coagulants to be tested.
¢ The RFQ indicated that DelPAC 2020 would be one of the tested coagulants

e PAX-18 was used previously by the plant and had led to red water issues, and was hence
excluded from further consideration.

» WC 620 Polydadmac, WC 530 Polyamine & WC 585 Polyamine were polymeric coagulants
that required much lower dosage. Current plant equipment did not allow dosing at such low
rates and these coagulants were hence excluded from further consideration.

¢ Insufficient information was provided by the supplier of Magnasol 4000G to qualify it.

e PAX-XL50 & PAX-XL-54 were similar in composition and hence only one of these was
selected (PAX-XL50)

e DeltaFloc 1118 & DeltaFloc 1123 were similar in composition and hence only one of these
was selected (DeltaFloc 1118)

The coagulant dose tested was calculated based on the actual average dose of SternPAC currently used
at the plant. The specific doses of the coagulants varied in order to have the Al,O; content proportional
and allow a direct comparison based on Al,O; dose.

BsWSP



Memorandum
Page 3

3.2 Jar Testing Procedure

The jar testing was carried out in accordance with the industry standard “Actiflo® Jar Testing Procedure”
(Appendix 2). Since insufficient washed microsand was available for use, the jar testing was carried out
over the course of two days: April 28, 2016 and April 29, 2016. The test was performed using a Phipps &
Bird PB-700™ Jar Test Apparatus (supplied by WSP, Figure 1) at the Lindsay Water Treatment Plant.
The PB-700™ is a six-paddle model with regulated variable paddle speed control between a range of 1 —
300 rpm with a digital readout of the exact speed. The unit comes with six, square acrylic 2L jar testing
jars and has a fluorescent lamp floc illuminator built into its base.

Figure 1 Jar Testing Apparatus used for testing the coagulants

The microsand to be used for the testing was washed thoroughly (by plant staff) until the supernatant was
clear, in order to eliminate turbidity caused by micro-grains or any suspended particles that could be
introduced into the water tested in the jar test. The micro-sand was laid out to dry overnight and stored in
a plastic jar.

Raw water was collected from the raw water sampling tap located after the screens to the plant (Figure
2). Four (4) 18L pails were filled with water on the morning of April 28, 2016. The raw water temperature,
pH and turbidity as read from the on-line meters during collection were as follows:

o Temperature: 12.1°C
e pH:8.03
o Turbidity: 0.83

Polymer solution utilized in the jar tests was obtained (by plant staff) from the bulk solutions prepared for
the full-scale unit in the plant. The concentration of the bulk polymer was calculated to be approximately:
0.003 kg/L (3000 mg/L). The polymer dose in the Actiflo® was calculated for April 27, 2016 to be 0.54
mg/L.

BsWSP



Memorandum
Page 4

Figure 2 Raw Water Sampling Location

3.3  pHControl

It was initially anticipated that the pH of the raw water would need to be adjusted to an optimum
theoretical pH (as provided by the manufacturer). It was envisioned that the minimum and maximum
doses would be adjusted for pH by recording the volume of acid or caustic required to bring the pH of
solution into the optimum pH range by conducting a small scale titration. Amounts to be added to
intermediate coagulant doses would then be interpolated.

Upon review of the technical product information for each of the products, it was noted that the optimum
pH ranges for all the products lied between the range of 6 — 8. Since the raw water pH range supplied by
the Plant was 7.5 — 8, it was noted that all the tested coagulants operate optimally at the raw water pH
and pH adjustment was hence not required.

3.4  Temperature Control

Ambient temperature in the lab was around 20°C. In order to maintain the tested water at a temperature
below 12°C, water was stored in the refrigerator/freezer before testing (Figure 3). Ice packs were placed
within the jars during the course of the test to prevent temperature rise above 12°C while the test was
ongoing.

Due to space constraints only one pail could be stored in the refrigerator in the laboratory. The remaining
three (3) pails of raw water were stored outside the water treatment plant. Ambient temperatures for
Lindsay on the two days of the jar test are as follows:

e April 28, 2016: High: 10°C, Low: -4°C
o April 29, 2016: High: 13°C, Low: -2°C